

Managing Disease and Therapy-Related Complications in Patients with Central Nervous System Tumors

Jeffrey J. Raizer, MD^{1,*}
Karan S. Dixit, MD²

Address

^{1,2}Department of Neurology, Division of Medical Neuro-Oncology, Northwestern University Feinberg School of Medicine, 710 N. Lake Shore Dr., Abbott Hall, Room 1123, Chicago, IL 60611, USA
Email: jraizer@nm.org

²Department of Neurology and Rehabilitation, University of Illinois at Chicago, 912 S. Wood Street, #855N, Chicago, IL 60612, USA

Published online: 5 July 2015

© Springer Science+Business Media New York 2015

This article is part of the Topical Collection on *Neuro-oncology*

Keywords Brain tumors · Seizures · Antiepileptic drugs · Edema · Corticosteroids · Steroid myopathy · Pneumocystis jiroveci · Venous thromboembolism · Anticoagulation

Opinion Statement

Treating patients with brain tumors can be divided into tumor-directed therapies, the management of tumor-related symptoms and complications and the psychosocial aspect of patient care. In this review, we will discuss the management of disease and treatment-related complications, which can negatively impact patient quality of life and functional status. Brain edema is a common complication of brain tumors and often causes more symptoms than the tumor itself. Treatment options are limited to the use of corticosteroids, which although effective have a plethora of side effects, so the goal should be the lowest dose that maximizes symptoms. Seizures are more common in lower grade brain tumors and treatment should be limited to patients who have seizures using agents that do not affect the metabolism of other drugs, especially chemotherapies. Blood clots are also common in patients and although there is a “fear” of tumoral bleeding, this is not a frequent occurrence; hence, using anticoagulants should be routinely used in patients who experience this complication.

Introduction

Central nervous system (CNS) tumors are associated with many complications including peritumoral edema, seizures, and venous thromboembolism. Treatment of these issues is often associated with adverse effects, which can further exacerbate patients' symptoms. It is

essential for physicians to recognize these medical issues and appropriately manage them to minimize morbidity and maximize quality of life. In this article, we will discuss the medical management of tumor-related complications and treatment-related side effects.

Edema

- Peritumoral vasogenic edema is a common complication of CNS tumors and often leads to greater neurologic dysfunction and morbidity than the tumor itself. Vasogenic edema results from the disruption of the blood-brain barrier which causes extravasation of fluid into the brain parenchyma. The pathophysiology of vasogenic edema is related to angiogenic factors secreted by primary and metastatic brain tumors. Vascular endothelial growth factor (VEGF), among others, promotes vascular proliferation of new vessels that are fenestrated and with few or no endothelial tight junctions that increases vascular permeability and "leakiness" [1].
- Edema occurs within the white matter tracts and, depending on tumor type and grade, can be disproportional to the size of the tumor [2]. Clinical findings depend upon the location and amount of edema with symptoms ranging from hemiparesis, hemianesthesia, and encephalopathy to signs of marked elevated intracranial pressure with severe headaches, nausea, vomiting, papilledema, lethargy, coma, and even death [2, 3].
- Radiographically, peritumoral vasogenic edema is visualized as a hypodensity on CT and as a hyperintensity on T2-weighted and fluid-attenuated inversion recovery (FLAIR) MR conforming to the white matter tracts surrounding the tumor, which if severe enough can cause mass effect and shift of the brain contents. Contrast-enhanced studies help differentiate the causative tumor from its edema [1]. MR is superior to CT in evaluation of edema [4].

Treatment

- Corticosteroids are the mainstay treatment for peritumoral edema, with significant but transient improvements in neurologic function [5]. Seventy to 100 % of primary and secondary brain tumor patients are treated with corticosteroids at some point in their management [6]. Although the exact mechanism of action of corticosteroids is not fully understood, it is proposed that they modulate the endothelial cells of the blood-brain barrier cells thereby decreasing permeability and extravasation of fluid [7].

- Dexamethasone is the most commonly used agent due to its minimal mineralocorticoid effects which minimizes water and sodium retention, long half-life which allows daily or twice-daily dosing, and decreased risk of psychosis and cognitive impairment [8]. Symptomatic improvement can be seen in several hours but is maximal between 24 and 72 h [2]. Although dexamethasone has been used extensively for decades, there is no consensus on dosage, duration, or tapering schedule.
- The goal of steroid therapy should be to use the lowest effective dose that controls patients' symptoms for the shortest duration to minimize toxicity. In the acute setting, intravenous doses of 10–20 mg are given with a maintenance dose of 16 mg per day divided as either 4 mg four times daily or 8 mg twice daily [8]. Total daily doses as high as 16 mg may not be necessary as a randomized control trial assessing the efficacy of 4 mg, 8 mg, and 16 mg of dexamethasone in metastatic brain tumor patients showed similar clinical improvement in Karnofsky performance scale (KPS) amongst all doses, if there was no risk of herniation; however, there was a dose-dependent increase in side effects [9]. Dexamethasone may not be needed in patients with asymptomatic edema and a lower total daily dose of 4–8 mg should be used in patients with moderate symptoms [10]. The length of treatment is dependent on clinical improvement; however, tapering should be attempted as soon as possible. Steroids may be tapered rapidly if treatment is less than 10–14 days but should be slower for any longer treatment course to avoid adrenal insufficiency, which may present as headache, nausea, myalgias, and symptomatic hypotension [5, 11].

Treatment complications

- Corticosteroid toxicity limits its chronic use. The incidence of side effects are related to both the cumulative dose and length of treatment; however, they can occur within days of initiating therapy [11, 12]. Weissman et al. reported that in a cohort of 59 neuro-oncology patients who received dexamethasone, 51 % had at least one steroid side effect. In patients whose cumulative dexamethasone dose was greater than 400 mg or were treated for more than 3 weeks, there was a significant increase in the incidence of side effects [13]. Corticosteroid use is associated with numerous systemic side effects including weight gain, osteoporosis, insomnia, delirium and psychosis, glucose intolerance, acne, amongst many others; however, in this review, we will highlight two serious complications: steroid myopathy and pneumocystis jiroveci pneumonia [14].

Steroid-induced myopathy

- Steroid-induced myopathy has been reported in up to 10 % of primary brain tumors patients and 60 % of general oncology patients [15, 16]. Onset is typically subacute with most patients

becoming symptomatic between weeks 9 and 12 of treatment; however, some may develop weakness only after a few weeks of therapy (especially older patients) or even up to a year [8, 15]. Both treatment duration and cumulative doses have been implicated as contributing factors for steroid-induced myopathy [15, 16].

- The presenting symptom is typically painless or mildly painful bilateral proximal weakness affecting the pelvic girdle muscles more than the arms. Patients may describe difficulty arising from a seated position and climbing stairs. Less commonly distal muscles and even respiratory muscles can be affected [16, 17]. Serum muscle enzymes are typically normal and electromyography may demonstrate myopathic findings [17].
- Steroid myopathy has a significant impact on patients' quality of life [15]. Treatment requires discontinuation or tapering of steroids, which can be challenging due to worsening of edema causing neurologic deficits. Steroid myopathy can sometimes make it difficult to determine a steroid's side effect from a tumoral side effect. Physical therapy may also be beneficial [18].

Pneumocystis jiroveci pneumonia

- Corticosteroid therapy can lead to immunosuppression predisposing patients to opportunistic infections. *Pneumocystis jiroveci* pneumonia (PJP) is a rare, yet potentially fatal fungal infection with an increased incidence in brain tumor patients treated with dexamethasone. Based on two small series, the incidence rate has been estimated to be 2–6 % after a median steroid treatment course of 10–12 weeks [19, 20]. Increased susceptibility to PJP during steroid taper has been suggested but not always observed [21]. Concurrent therapy with temozolomide is also associated with increased PJP risk [22]. The mortality rate has been reported as high as 40 % [19].
- Presenting symptoms include fever, dyspnea, nonproductive cough, and chest pain for days to weeks; however, there should be a low threshold for further workup with any respiratory symptoms in patients receiving chronic steroid and/or chemoradiation therapy [21, 23]. Prophylaxis has been suggested for patients with a CD4+ count $<300/\text{mm}^3$, persistent absolute lymphocyte count $<500 \text{ cells}/\text{mm}^3$, receiving dexamethasone therapy for longer than 1–2 months, and those receiving chemoradiation therapy with prolonged courses of temozolomide [3, 24].
- First-line prophylactic therapy is double strength trimethoprim-sulfamethoxazole (TMP/SMX 160 mg/800 mg) three times weekly, which is both effective and inexpensive. Alternatively, aerosolized pentamidine 300 mg every month or dapsone 100 mg daily may be used [23].

Seizures

- Seizures are a major cause of morbidity in brain tumor patients. They occur in approximately 30 % of all brain tumor patients; however, the overall incidence is highly variable depending on the type of tumor [25]. Twenty to 40 % of patients will initially present with seizures while another 20–45 % will develop them later in the course of their illness [26]. Low-grade tumors are more epileptogenic than high-grade tumors and primary tumors are more epileptogenic than metastases [27]. The underlying epileptogenic mechanism of brain tumors is not fully understood and is likely multifactorial from a combination of change in inhibitory and excitatory neurotransmitters, electrolyte imbalance, inflammatory and morphological changes of the cortex, hypoxia, and metabolic derangements [28••].
- Brain tumor patients with first-time seizures should be treated with antiepileptic drugs (AEDs) on a long-term basis due to the high risk for recurrence. Brain tumor-related seizures are commonly resistant to pharmacotherapy [26]. There have been no studies comparing the relative efficacy of AEDs in brain tumor patients thus the choice of drug should be based on acuity (need for intravenous formulation to attain rapid therapeutic level), side effect profile, potential drug interactions, and cost [29].
- The role of prophylactic AEDs in brain tumor patients without a history of seizures has been investigated in several meta-analyses, including one performed by the American Academy of Neurology, with a general consensus recommending against their use [30–32, 33•]. In these studies, older generation AEDs were used thus it is unclear if newer medications would have a different effect on seizure prophylaxis, although they have less side effects and minimal drug interactions [3].

Pharmacologic treatment

- Older hepatic enzyme inducing AEDs (phenytoin, carbamazepine, phenobarbital) interact with many medications including corticosteroids, chemotherapy, and other AEDs which limits their use [29]. Enzyme-inducing AEDs can decrease the efficacy of several chemotherapy drugs, and conversely, these chemotherapies may also decrease the efficacy of AEDs thus increasing the risk of seizures [3].
- Newer non-enzyme inducers, namely levetiracetam, have thus gained favor in recent years. Levetiracetam has shown efficacy in brain tumor patients as monotherapy, adjunctive therapy, and in the post-craniotomy setting compared to phenytoin [34–36]. Levetiracetam also does not have any known drug interactions, is well tolerated, does not require level monitoring, is generic, and can be started at therapeutic dose in either oral or intravenous formulation [37]. Table 1 provides a

Table 1. Selected antiepileptic drugs for brain tumor patients

| Generic name (brand name) | Dose | PO/IV | Notable and common side effects | Primary metabolism |
|---|--|-----------|--|------------------------|
| Non-enzyme-inducing drugs Levetiracetam (Keppra) | 1000–3000 mg/day divided BID | PO and IV | Sedation, fatigue, aggression, headaches | Hepatic |
| Valproic acid (Depakote) | 10–60 mg/kg/day divided BID to QID Goal drug level, 50– 100 µg/mL | PO and IV | Drowsiness, tremor, nausea and vomiting, hepatotoxicity, weight gain, thrombocytopenia | Hepatic |
| Topiramate (Topamax) | 100–400 mg/day divided BID | PO | Cognitive impairment, parasthesias, decreased appetite | Renal, minimal hepatic |
| Lamotrigine (Lamictal) | 225–500 mg/day divided BID, 100–200 mg/day if adjunct with valproic acid | PO | Rash, Steven's Johnson's Syndrome (requires slow titration), headache, dizziness | Hepatic |
| Lacosamide (Vimpat) | 100–400 mg/day divided BID | PO and IV | Dizziness, drowsiness, nausea, first degree AV block | Hepatic and renal |
| Zonisamide (Zonegran) | 100–600 mg/day once daily or BID | PO | Drowsiness, dizziness, decreased appetite, impaired concentration | Hepatic |
| Pregabalin (Lyrica) | 150–600 mg/day divided BID to QID | PO | Drowsiness, dizziness, peripheral edema, weight gain, incoordination | Renal |
| Enzyme-inducing drugs Phenytoin (Dilantin) | 15–20 mg/kg IV load then 300–400 mg/day divided BID to TID Goal drug level, 10–20 µg/mL | PO and IV | Drowsiness, ataxia, nystagmus, gingival hyperplasia, hepatotoxicity, bone marrow suppression, cardiac arrhythmias and hypotension with rapid IV infusion | Hepatic |
| Phenobarbital | 10–20 mg/kg load then 2–3 mg/kg/day daily or BID Goal drug level, 15–40 µg/mL | PO and IV | Somnolence, lethargy, hepatotoxicity, megaloblastic anemia, respiratory depression | Hepatic |
| Carbamazepine (Tegretol) | 400–1600 mg/day divided BID Goal drug level, 4–12 µg/mL | PO | Dizziness, ataxia, lethargy nausea, hyponatremia, blurry vision, hepatotoxicity, arrhythmias | Hepatic |
| Oxcarbazepine (Trileptal) | 1200–2400 mg/day divided BID | PO | Dizziness, ataxia, somnolence, lethargy, headache, nausea, diplopia, abdominal pain, hyponatremia, rash | Hepatic |

summary of commonly prescribed AEDs in brain tumor patients.

- AEDs are associated with many side effects, most commonly sedation, cognitive impairment, dizziness, nausea, and rashes. There is data to suggest a higher incidence of side effects in brain tumor patients compared to a general population on AEDs, which may be due to additive effects from the underlying tumor or chemoradiation therapy. Up to 24 % of patients experienced side effects severe enough to necessitate either a change or discontinuation of AEDs [31].

Venous thromboembolism

- Venous thromboembolisms (VTE) are very common in CNS tumor patients and contribute significantly to their morbidity and mortality. The estimated incidence in patients with high-grade gliomas is 30 % and is 20 % in patients with metastases or primary CNS lymphoma [38]. The underlying pathogenesis of VTE in CNS tumor patients is not fully understood and may be multifactorial from a combination of increased levels of procoagulant proteins, such as tissue factor, and fibrinolytic proteins, such as plasminogen activator inhibitor, from tumor cells [39].
- Risk factors for VTE in glioma patients include older age (>75), prior VTE, prolonged immobility, obesity, higher-grade tumor, larger tumor (>5 cm), recurrent disease, subtotal tumor resection, chemotherapy, and poorer Karnofsky performance status [40, 41]. The risk for VTE is highest within the first few months following surgery; however, an increased risk persists throughout the course of the disease [42]. Patients who develop VTE have a 30 % increased risk of mortality at 2-year follow-up [43].
- Perioperative VTE prophylaxis with combination of mechanical (compression stockings and pneumatic compression) and pharmacologic therapy with either subcutaneous heparin or low-molecular-weight heparin (LMWH) has demonstrated benefit in reducing risk of VTE without increasing the risk of hemorrhage and may be started 24 h after surgery and continued until the patient is ambulatory [44–46]. A randomized control trial, which was halted early due poor accrual, assessing primary VTE prevention with LMWH in patients with newly diagnosed malignant glioma demonstrated a trend of decreased risk of VTE but an increased incidence of intracranial hemorrhage thus the role of primary prevention is unclear and not recommended [47].
- In patients with CNS tumors, the management of VTE is challenging given the risk of intracranial hemorrhage (ICH); however, studies have demonstrated safety in both primary and

metastatic tumors [48, 49]. Anticoagulation is generally contraindicated in patients with metastases from melanoma, clear cell renal carcinoma, thyroid carcinoma, and choriocarcinoma, given their predisposition for spontaneous ICH; however, a recent small retrospective study did not demonstrate any significant risk with anticoagulation in patients with melanoma metastases [50, 51]. Other contraindications to anticoagulation include prior history of ICH, major systemic bleeding, thrombocytopenia (<50,000–75,000 platelets/ μ L), and recent or planned neurosurgery within 2 weeks [46].

Treatment

- Given the increased risk of VTE and its associated morbidity and mortality, clinicians must keep a low threshold for urgent workup for any patient who experiences lower extremity edema or pain, dyspnea, tachycardia, or any other respiratory complaints. Venous ultrasound and CT angiogram are highly sensitive for diagnosis of DVT and PE, respectively [40]. Once VTE is diagnosed, pharmacologic therapy should be started on patients to prevent PE and to alleviate symptoms [14]. Therapeutic options include unfractionated heparin and warfarin, LMWH followed by warfarin, and LMWH as monotherapy.
- LMWH is the preferred agent in all cancer patients for initial and long-term treatment; however, there are no studies specific to patients with CNS tumors [52]. Benefits of LMWH include simplicity of dosing, minimal drug interactions, or need for regular monitoring of PT/INR [3]. Table 2 summarizes the pharmacologic options for VTE treatment in patients with CNS tumors. Treatment should be continued for at least 6 months for initial VTE and indefinitely for recurrent VTE, if no significant contraindications such as those discussed previously [46]. Newer anticoagulants might be of value but there is no real data on safety and if a patient had an intracranial hemorrhage, the anticoagulant effects of these agents cannot be rapidly reversed.
- Inferior vena cava (IVC) filters have been used in the past due to concerns for ICH with anticoagulation; however, they are associated with several complications including recurrent PE and DVT, filter thrombosis, pneumothorax, infection, and postphlebitis syndrome [49, 53]. Complications are more frequent in glioma patients and reported to be as high as 62 % [53]. IVC filters should only be reserved for patients with strict contraindications to anticoagulation [37]. While IVC filters may prevent a PE, they do not treat the thrombus, which often occurs in the weak limb that is further impaired by edema. For some patients, an IVC filter can be placed and low dose anticoagulation used, i.e., those who might be a fall risk.

Table 2. Selected anticoagulation agents for venous thromboembolism treatment in brain tumor patients

| Generic name (brand name) | Dose | Half-life | Monitoring | Reversal |
|---------------------------|--|-----------|---|--|
| Unfractionated heparin | Treatment: 40 units/kg bolus, followed by 18 mg/kg/h intravenously Prophylaxis: 5000 units subcutaneously every 8–12 h | 1 h | aPTT goal 1.5–2.5 times baseline, check four times daily until stable then daily | Protamine 1 mg/100 units slow intravenous infusion |
| Dalteparin (Fragmin) | Treatment: 200 units/kg daily or 100 units/kg subcutaneously every 12 h | 3–5 h | None | Protamine 1 mg/100 units slow intravenous infusion; recombinant factor VIIa 90 µg/kg |
| Enoxaparin (Lovenox) | Treatment: 1 mg/kg subcutaneously every 12 h Prophylaxis: 40 mg subcutaneously daily | 4.5 h | Anti-Xa levels | Protamine 1 mg/100 units slow intravenous infusion; recombinant factor VIIa 90 µg/kg intravenously |
| Fondaparinux (Arixtra) | Treatment: 5–10 mg/day subcutaneously, weight based (5 mg/day for <50 kg; 7.5 mg/day for 50–100 kg; 10 mg/day for >100 kg) Prophylaxis: 2.5 mg subcutaneously daily | 17–21 h | Anti-Xa levels | Recombinant factor VIIa 90 µg/kg intravenously |
| Argatroban | Treatment: 2 µg/kg/min intravenously with normal hepatic function, 0.5 µg/kg/min with impaired hepatic function | 30–50 min | aPTT goal 1.5–2.5 times upper limit of normal; check 2–4 h after initiation and dose changes then daily | Recombinant factor VIIa 90 µg/kg intravenously |
| Warfarin (Coumadin) | Treatment: start 2.5–5 mg daily, adjust to goal INR | 20–60 h | INR, goal level 2–3 | Vitamin K 1–5 mg orally for INR correction, 10 mg IV for serious bleeding. For rapid reversal: fresh frozen plasma 10–15 mL/kg IV or recombinant factor VIIa 90 µg/kg IV |

Compliance with Ethics Guidelines

Conflict of Interest

Jeffrey J. Raizer has received compensation from Genentech, Novocure, Midatech, Proximagen, Foundation Medicine and AbbVie for service on advisory boards, and from Genentech for service on speakers' bureaus. Karan S. Dixit declares that he has no conflict of interest.

Human and Animal Rights and Informed Consent

This article does not contain any studies with human or animal subjects performed by any of the authors.

References and Recommended Reading

Papers of particular interest, published recently, have been highlighted as:

- Of importance
- Of major importance

1. Platten M, Wick W. Blood-brain barrier and brain edema. *Handb Clin Neurol*. 2012;104:53–62. doi:10.1016/B978-0-444-52138-5.00005-0.
2. Kaal ECA, Vecht CJ. The management of brain edema in brain tumors. *Curr Opin Oncol*. 2004;16:593–600.
3. Lacy J, Saadati H, Yu JB. Complications of brain tumors and their treatment. *Hematol Oncol Clin North Am*. 2012;26(4):779–96. doi:10.1016/j.hoc.2012.04.007.
4. Wick W, Kuker W. Brain edema in neurooncology: radiological assessment and management. *Onkologie*. 2004;27(3):261–6. doi:10.1159/000077976.
5. Roth P, Wick W, Weller M. Steroids in neurooncology: actions, indications, side-effects. *Curr Opin Neurol*. 2010;23(6):597–602. doi:10.1097/WCO.0b013e32833e5a5d.
6. Hempen C, Weiss E, Hess CF. Dexamethasone treatment in patients with brain metastases and primary brain tumors: do the benefits outweigh the side-effects? *Support Care Cancer Off J Multinatl Assoc Support Care Cancer*. 2002;10(4):322–8. doi:10.1007/s00520-001-0333-0.
7. Salvador E, Shityakov S, Forster C. Glucocorticoids and endothelial cell barrier function. *Cell Tissue Res*. 2014;355(3):597–605. doi:10.1007/s00441-013-1762-z.
8. Dietrich J, Rao K, Pastorino S, Kesari S. Corticosteroids in brain cancer patients: benefits and pitfalls. *Expert Rev Clin Pharmacol*. 2011;4(2):233–42. doi:10.1586/ecp.11.1.
9. Vecht CJ, Hovestadt A, Verbiest HB, van Vliet JJ, van Putten WL. Dose-effect relationship of dexamethasone on Karnofsky performance in metastatic brain tumors: a randomized study of doses of 4, 8, and 16 mg per day. *Neurology*. 1994;44(4):675–80.
10. Ryken TC, McDermott M, Robinson PD, Ammirati M, Andrews DW, Asher AL, et al. The role of steroids in the management of brain metastases: a systematic review and evidence-based clinical practice guideline. *J Neuro-Oncol*. 2010;96(1):103–14. doi:10.1007/s11060-009-0057-4.
11. Roth P, Happold C, Weller M. Corticosteroid use in neuro-oncology: an update. *Neuro-Oncol Pract*. 2014;2(1):6–12. doi:10.1093/nop/npu029.
12. •• Ryan R, Booth S, Price S. Corticosteroid-use in primary and secondary brain tumour patients: a review. *J Neuro-Oncol*. 2012;106(3):449–59. doi:10.1007/s11060-011-0713-3. **This paper attempts to define standardized prescribing practices of glucocorticoids to minimize side effects.**
13. Weissman DE, Dufer D, Vogel V, Abeloff MD. Corticosteroid toxicity in neuro-oncology patients. *J Neuro-Oncol*. 1987;5(2):125–8.
14. Drappatz J. Medical care of patients with brain tumors. *Continuum Lifelong Learn Neurol*. 2012;18(2):275–94.
15. Dropcho EJ, Soong S-J. Steroid-induced weakness in patients with primary brain tumors. *Neurology*. 1991;41(8):1235–9.
16. Batchelor TT, Taylor LP, Thaler HT, Posner JB, DeAngelis LM. Steroid myopathy in cancer patients. *Neurology*. 1997;48(5):1234–8.
17. Gupta A, Gupta Y. Glucocorticoid-induced myopathy: pathophysiology, diagnosis, and treatment. *Indian J Endocrinol Metab*. 2013;17(5):913–6. doi:10.4103/2230-8210.117215.
18. LaPier TK. Glucocorticoid-induced muscle atrophy. The role of exercise in treatment and prevention. *J Cardpulm Rehabil*. 1997;17(2):76–84.
19. Henson JW, Jalaj JK, Walker RW, Stover DE, Fels AO. Pneumocystis carinii pneumonia in patients with primary brain tumors. *Arch Neurol*. 1991;48(4):406–9.
20. Slivka A, Wen PY, Shea WM, Loeffler JS. Pneumocystis carinii pneumonia during steroid taper in patients with primary brain tumors. *Am J Med*. 1993;94(2):216–9.
21. Schiff D. Pneumocystis pneumonia in brain tumor patients: risk factors and clinical features. *J Neuro-Oncol*. 1996;27(3):235–40.

22. Yu SK, Chalmers AJ. Patients receiving standard-dose temozolomide therapy are at risk of *Pneumocystis carinii* pneumonia. *Clin Oncol*. 2007;19(8):631–2. doi:10.1016/j.clon.2007.06.003.
23. Wen PY, Schiff D, Kesari S, Drappatz J, Gigas DC, Doherty L. Medical management of patients with brain tumors. *J Neuro-Oncol*. 2006;80(3):313–32. doi:10.1007/s11060-006-9193-2.
24. Hughes MA, Parisi M, Grossman S, Kleinberg L. Primary brain tumors treated with steroids and radiotherapy: low CD4 counts and risk of infection. *Int J Radiat Oncol Biol Phys*. 2005;62(5):1423–6. doi:10.1016/j.ijrobp.2004.12.085.
25. van Breemen MSM, Wilms EB, Vecht CJ. Epilepsy in patients with brain tumours: epidemiology, mechanisms, and management. *Lancet Neurol*. 2007;6(5):421–30. doi:10.1016/s1474-4422(07)70103-5.
26. Maschio M. Brain tumor-related epilepsy. *Curr Neuropharmacol*. 2012;10:124–33.
27. Drappatz J, Schiff D, Kesari S, Norden AD, Wen PY. Medical management of brain tumor patients. *Neurol Clin*. 2007;25(4):1035–71. doi:10.1016/j.ncl.2007.07.015. 4.
- 28.●● You G, Sha Z, Jiang T. The pathogenesis of tumor-related epilepsy and its implications for clinical treatment. *Seizure*. 2012;21(3):153–9. doi:10.1016/j.seizure.2011.12.016. **This paper provides an excellent summary and discussion of the latest proposed mechanisms for tumor related epilepsy.**
29. Perucca E. Optimizing antiepileptic drug treatment in tumoral epilepsy. *Epilepsia*. 2013;54 Suppl 9:97–104. doi:10.1111/epi.12452.
30. Kuijlen JM, Teernstra OP, Kessels AG, Herpers MJ, Beuls EA. Effectiveness of antiepileptic prophylaxis used with supratentorial craniotomies: a meta-analysis. *Seizure*. 1996;5(4):291–8.
31. Glantz MJ, Cole BF, Forsyth PA, Recht LD, Wen PY, Chamberlain MC, et al. Practice parameter: anticonvulsant prophylaxis in patients with newly diagnosed brain tumors. Report of the quality standards subcommittee of the American academy of neurology. *Neurology*. 2000;54(10):1886–93.
32. Sirven JI, Wingerchuk DM, Dratzkowski JF, Lyons MK, Zimmerman RS. Seizure prophylaxis in patients with brain tumors: a meta-analysis. *Mayo Clin Proc*. 2004;79(12):1489–94. doi:10.4065/79.12.1489.
- 33.● Pulman J, Greenhalgh J, Marson AG. Antiepileptic drugs as prophylaxis for post-craniotomy seizures. *Cochrane Database Syst Rev*. 2013;2:CD007286. doi:10.1002/14651858.CD007286.pub2. **This Cochrane review concludes that current evidence for prophylactic AED usage is not sufficient and calls for contemporary high quality trials to better address the issue.**
34. Wagner GL, Wilms EB, Van Donselaar CA, Vecht CJ. Levetiracetam: preliminary experience in patients with primary brain tumours. *Seizure*. 2003;12(8):585–6.
35. Lim DA, Tarapore P, Chang E, Burt M, Chakalian L, Barbaro N, et al. Safety and feasibility of switching from phenytoin to levetiracetam monotherapy for glioma-related seizure control following craniotomy: a randomized phase II pilot study. *J Neuro-Oncol*. 2009;93(3):349–54. doi:10.1007/s11060-008-9781-4.
36. Maschio M, Dinapoli L, Sperati F, Pace A, Fabi A, Vidiri A, et al. Levetiracetam monotherapy in patients with brain tumor-related epilepsy: seizure control, safety, and quality of life. *J Neuro-Oncol*. 2011;104(1):205–14. doi:10.1007/s11060-010-0460-x.
37. Schiff D, Lee EQ, Nayak L, Norden AD, Reardon DA, Wen PY. Medical management of brain tumors and the sequelae of treatment. *Neuro-Oncology*. 2014. doi:10.1093/neuonc/nou304.
38. Jo JT, Schiff D, Perry JR. Thrombosis in brain tumors. *Semin Thromb Hemost*. 2014;40(3):325–31. doi:10.1055/s-0034-1370791.
39. Walsh DC, Kakkar AK. Thromboembolism in brain tumors. *Curr Opin Pulm Med*. 2001;7(5):326–31.
- 40.●● Perry JR. Thromboembolic disease in patients with high-grade glioma. *Neuro-Oncology*. 2012;14 Suppl 4:iv73–80. doi:10.1093/neuonc/nos197. **This review article summarizes the molecular mechanism of thrombosis and its management in high grade glioma patients.**
41. Chaichana KL, Pendleton C, Jackson C, Martinez-Gutierrez JC, Diaz-Stransky A, Aguayo J, et al. Deep venous thrombosis and pulmonary embolisms in adult patients undergoing craniotomy for brain tumors. *Neurol Res*. 2013;35(2):206–11. doi:10.1179/1743132812Y.0000000126.
42. Marras LC, Geerts WH, Perry JR. The risk of venous thromboembolism is increased throughout the course of malignant glioma: an evidence-based review. *Cancer*. 2000;89(3):640–6.
43. Semrad TJ, O'Donnell R, Wun T, Chew H, Harvey D, Zhou H, et al. Epidemiology of venous thromboembolism in 9489 patients with malignant glioma. *J Neurosurg*. 2007;106(4):601–8. doi:10.3171/jns.2007.106.4.601.
44. Agnelli G, Piovella F, Buoncristiani P, Severi P, Pini M, D'Angelo A, et al. Enoxaparin plus compression stockings compared with compression stockings alone in the prevention of venous thromboembolism after elective neurosurgery. *N Engl J Med*. 1998;339(2):80–5. doi:10.1056/NEJM199807093390204.
45. Jenkins EO, Schiff D, Mackman N, Key NS. Venous thromboembolism in malignant gliomas. *J Thromb Haemost JTH*. 2010;8(2):221–7. doi:10.1111/j.1538-7836.2009.03690.x.
46. Strowd 3rd RE, Knovich MA, Lesser GJ. The therapeutic management of bleeding and thrombotic disorders complicating CNS malignancies. *Curr Treat Options in Oncol*. 2012;13(4):451–64. doi:10.1007/s11864-012-0207-3.
47. Perry JR, Julian JA, Laperriere NJ, Geerts W, Agnelli G, Rogers LR, et al. PRODIGE: a randomized placebo-controlled trial of dalteparin low-molecular-weight heparin thromboprophylaxis in patients with newly diagnosed malignant glioma. *J Thromb Haemost JTH*.

- 2010;8(9):1959–65. doi:[10.1111/j.1538-7836.2010.03973.x](https://doi.org/10.1111/j.1538-7836.2010.03973.x).
48. Choucair AK, Silver P, Levin VA. Risk of intracranial hemorrhage in glioma patients receiving anticoagulant therapy for venous thromboembolism. *J Neurosurg*. 1987;66(3):357–8. doi:[10.3171/jns.1987.66.3.0357](https://doi.org/10.3171/jns.1987.66.3.0357).
49. Schiff D, DeAngelis LM. Therapy of venous thromboembolism in patients with brain metastases. *Cancer*. 1994;73(2):493–8.
50. Gerber DE, Grossman SA, Streiff MB. Management of venous thromboembolism in patients with primary and metastatic brain tumors. *J Clin Oncol Off J Am Soc Clin Oncol*. 2006;24(8):1310–8. doi:[10.1200/JCO.2005.04.6656](https://doi.org/10.1200/JCO.2005.04.6656).
51. Alvarado G, Noor R, Bassett R, Papadopoulos NE, Kim KB, Hwu WJ, et al. Risk of intracranial hemorrhage with anticoagulation therapy in melanoma patients with brain metastases. *Melanoma Res*. 2012;22(4):310–5. doi:[10.1097/CMR.0b013e328353efd8](https://doi.org/10.1097/CMR.0b013e328353efd8). **This retrospective study demonstrated no significant increase in intracranial hemorrhage with anticoagulation in brain metastasis from melanoma.**
52. Lee AY, Levine MN, Baker RI, Bowden C, Kakkar AK, Prins M, et al. Low-molecular-weight heparin versus a coumarin for the prevention of recurrent venous thromboembolism in patients with cancer. *N Engl J Med*. 2003;349(2):146–53. doi:[10.1056/NEJMoa025313](https://doi.org/10.1056/NEJMoa025313).
53. Levin JM, Schiff D, Loeffler JS, Fine HA, Black PM, Wen PY. Complications of therapy for venous thromboembolic disease in patients with brain tumors. *Neurology*. 1993;43(6):1111–4.